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Vol. 44, No.6, 1992, page 978: in table III, some of the dosages have been misaligned. The following dosage rec­
ommendations should be substituted for those originally published: 

Drug 

Asymptomatic bacteriuria 
Single dose therapy 
Cotrimoxazole 
(trimethoprim/sulfamethoxazole) 
Nitrofurantoin 
Sulfafurazole (sulfisoxazole) 

Short course (3 to 7 days) 
Cotrimoxazole 
Trimethoprim 
Symptomatic bacteriuria 
Acute cystitis (for 3 to 7 days) 
Cotrimoxazole 
Trimethoprim 

Dosage 

320 + 1600mg 

200mg 
2g 

160 + 800mg bid 
300mg at night 

160 + 800mg bid 
300mg at night 

All other dosage recommendations in table III are correct. 

Vol. 45, No.3, 1993, page 401: the first sentence of section 3.7.1 should read ' ... ethinylestradiol 100~g ..... 
Vol. 45, No.6, 1993, page 933: the third sentence of the penultimate paragraph of the Therapeutic Use summary 

should read, 'Ondansetron 8 and 16mg orally three times a day have been shown ..... 
page 934: the second line of the Dosage and Administration summary at the top of the page should read, 
'Based on dose-finding studies evaluating 1, 4 and 8mg doses, 4mg intravenously ..... 




